SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2711-02B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM
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Ref Level 30.00 dém  Offset 10,80 db w RBW 100 khz Ref Level 30.00 abm _ Offset 10.60 dB w RBW 100 khz
o At a0ds SWT 19 s @ VBW 300 kHz  Mode Auto FFT fo At 30de  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
ML 781.538 MHz 17.08 dBm ML i 779.98 MHz 15.76 dém
T1 1 777.25225 MHz 11.36 dBm Oce Bw 4.505494505 MH2 T1 1 777.24226 MHz 11.04 dBm Occ Bw 4.505494505 MH2
T2 1 781.75774 MHz 11.18 dém T2 1 781.74775 MHz 10.36 dém
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Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

2 pectrum 2
Ref Level 30.00 dém Offset 10.80 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.80 dB « RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT = Att 30de  SWT 18 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
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Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 782.25 MHz 16.14 d8m 1 783.219 MHz 15,43 dém
T1 Y 779.76224 MHz 11.65 dBm Occ Bw 4.485514486 MHz T1 1 779.74226 MHz 10.90 dBém Occ Bw 4.505494505 MHz
T2 1 784.24775 MHz 10.45 dém T2 1 784.24775 MHz 9.95 dam
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Highest Channel

/ 5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

[“@"' pectrum 3
Ref Level 30.00 GBm  Offset 10,60 di w RBW 100 kHz Ref Level 20.00 GBm  Offset 10,80 dE w RBW 100 kHz
jo Att 30d8  SWT 18 s @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 16.03 dbm| [ETEY] 14.72 dBm
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CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
[ 1 782.552 MHz 16.03 dBm ML 1 783.261 MHz 14,72 dem
T1 1 782.25225 MHz 11.53 d8m Occ Bw 4.495504496 MHz T1 1 782.26224 MHz 9.68 dém Occ Bw 4.485514486 MHz
T2 1 786.74775 MHz 10.78 dBm T2 1 786.74775 MHz 10.48 dem
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SPORTON LAB.

FCC RF Test Report Report No. : FG7D2711-02B

rum - 2
Ref Level 30.00 dém _ Offset 10,60 d& w RBW 300 khz Ref Level 30.00 cbm _ Offset 10.60 dB w RBW 300 khz
o Att 30de SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max @ 1Pk Max
M1[1] 17.55 dBm| Mi[1] 19.03 dBm|
M 781.5600 MHz| 785.3370 MHz|
& A A A0EBY A~ 7o 9.030969031 MHz &0 AN A = ~ Occ Bw 8.991008991 MHz|
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GCF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value ] Y-value |__Function | Function Result |
M1 1 781.56 MHz 17.55 deém M1 1 785.337 MHz 19.03 dém
T1 1 777.4645 MHz 12.59 dBm Oce Bw 9.030969031 MHz T1 1 777.5045 MHz 11.20 dBm Occ Bw 8.991008991 MH2
T2 1 786.4955 MHz 11.74 dBm T2 1 786.4955 MHz 10.71 dBm
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saronas. FCC RF Test Report

Report No. : FG7D2711-02B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

)
v
Ref Level 30.00 dém _ Offset 10.60 dB w RBW 100 khz
o At a0ds SWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
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Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result |
M1 778.381 MHz 14,43 dém
T1 1 777.25225 MHz 9.04 dBm Oce Bw 4.495504496 MH2
T2 1 781.74775 MHz 9.89 dBm
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Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

G G
v v
Ref Level 30.00 dBm Offset 10.80 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.80 db « RBW 300 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT 30de  SWT 126 ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max
m1[1] 15.21 dBm| Mi[1] 15.78 dBm|
o 780.61100 MHz| i 782.7190 MHz|
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Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 780.611 MHz 15.21 d8ém 1 782.719 MHz 15.78 dém
T1 Y 779.74226 MHz 10.09 dBm Occ Bw 4.495504496 MHz 1 777.5045 MHz 10.00 d8ém Occ Bw 8.991008991 MH2
T2 1 784.23776 MHz .34 dam 1 786.4955 MHz 10.38 dem
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Highest Channel / 5MHz / 64QAM

)
v
Ref Level 30.00 GBm  Offset 10,60 di w RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100
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MiL1] 14.65 dBm|
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Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result |
M 1 782.512 MHz 14.65 dBm
T1 1 782.24226 MHz 8.04 d8m Occ Bw 4.505494505 MHz
T2 1 786.74775 MHz 9.18 dBm
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Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2711-02B

LTE Band 13 /5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

p m [I:g: Sp um
Ref Level 30.00 dBm  Offset 10.80 di Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.80 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fheck PABS Limit §heck PARS
20 dbiie—$SBURIOUS ) INE ABS pAkS 20 dBHpe—FRUBLAUS LINE ARS LASS.
oo | 1048
|
-10 dem 1 jﬂl -10d8 == } !
20 dB j \ -20 dBm { \
SPURIGUS_LINE_ABS_ } \ SPURL LINE_ABS_ 1 / \
-40 dB -40 dBm
v
\J\_/ } \_,J \u
sod J"‘ i 50 de {
A0.dA o _end
Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW Frequency |__Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.48352 MHz -58.85 dBm -23.85 d& 763.000 MHz 775.000 MHz 6.250 kHz 769.58741 MHz -60.46 dBm -25.46 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.20365 MHz -45.51 dBm -32.51 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.78896 MHz -47.72 dBm -34.72 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99875 MHz -49.87 dBm -36.87 dB 775.900 MHz 776.000 MHz 30.000 kHz | 775.99655 MHz ~52.77 dém | -39.77 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.37263 MHz 21.46 dBm -8.54 dB 776.000 MHz 788,000 MHz 100.000 kHz 786,69930 MHz 21.39 dBm .61 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,09505 MHz -52.01 dém -39.01 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.00125 MHz -50.38 dBm -37.38 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.12692 MHz -48.00 dBm -35.00 d& 788,100 MHz 793.000 MHz | 100.000 kHz 788,86112 MHz -45.57 dBm -32.57 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.24026 MHz -60.29 dBm -25.29 dB 793.000 MHz 806.000 MHz | 6.250 kHz 793.16234 MHz | -59.63 dBm -24.63 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pe m Spectrum I

Ref Level 30.00 dBm  Offset 10.80 db Mode Auto Sweep Ref Level 30.00 dBm Offset 10.80 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@71 AvgPwr o1 Evgpwr
Limit §heck PAFS Limit Gheck PABS |

20 chLun BOURIOUS INE _ABS DPABES 20 dhinn sBURLOUS. INE _AB: DAE

10 d; 10 dBm

0 dei od
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40dB 1 o A0 \“'«‘

S0 d S0 d /

a4 S0
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | __PowerAbs |  aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.82617 MHz -41.48 dBm -6.48 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -51.90 dBm -16.90 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89326 MHz -28.15 dém -15.15 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.79975 MHz -39.14 dBm -26.14 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98057 MHz -32.27 dBm -19.27 dB 775.800 MHz 776.000 MHz 30.000 kHz | 775.90085 MHz ~44.00 dBm | ~31.00 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.67632 MHz 7.11 dBm -22.89 dB 776.000 MHz 788.000 MHz 100.000 kHz 782.61139 MHz 6.70 dBm -23.30 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.05050 MHz -40.59 dém -27.59d8 | 788.000 MHz 788.100 MHz | 30.000 kHz 788.00105 MHz -33.46 dBm -20.46 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.21014 MHz -35.93 dBm -22.93 dB 788.100 MHz 793.000 MHz | 100.000 kHz 788.12692 MHz -30.62 dBm “17.62 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.30519 MHz -58.09 dBm -23.09 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.17532 MHz -50.47 dBm -15.47 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2711-02B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

J
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p m [I:g: Spectrum I
Ref Level 30.00 dém  Offset 10.80 db Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.80 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
20 dhiun SOURLOUS INE ABS PABS 20 dg&ua s RURLOUS. INE _ABS DAE.
oo | 1048
|
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SPURIOUS_LINE_ABS j \ L SPURL LINE_ABS_ I / \
-40 dB -40 dBm
WALA 0 VAR
Sod i -50 de i
o i o
Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW Frequency |__Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.73027 MHz -58.06 dBm -23.06 d& 763.000 MHz 775.000 MHz 6.250 kHz 770.12687 MHz -60.36 dBm -25.36 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.82672 MHz -37.94 dBm -24.94 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.87617 MHz -48.05 dBm -35.05 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99456 MHz -44.45 dBm -31.45 dB 775.900 MHz 776.000 MHz 30.000 kHz | 775.94121 MHz ~52.76 dém | 239.76 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.31269 MHz 20.76 dBm -9.24 d8 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 20.51 dBm -9.49 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,02123 MHz -52.79 dém -39.79 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.00624 MHz -50.63 dBm -37.63 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.19056 MHz -48.27 dBm -35.27 dB 788,100 MHz 793.000 MHz | 100.000 kHz 788,82203 MHz -45.36 dBm -32.36 dB
793.000 MHz 806.000 MHz 6.250 kHz 797.33117 MHz -60.34 dBm -25.34 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.17532 MHz | -60.12 dBm -25.12 dB
g Y

J i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pe m Spectrum I
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8m  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 Evgpwr
Limit ¢heck PABS Limit ¢heck PABS
20 chlun BOURIOUS INE _ABS DPABES 20 dhinn sBURLOUS. INE _ABS DAE
10 d; 10 dBm
0 dei i ™
10d8 —] J |l -10d — %
20d8 20d j k
| SPURIDUS. LINE ABS_ SPURIOUS_LINE_ABS_ T
-40 dB /J ¥ 40 d r/ \
S0 d S0 d
L0 <l M\"
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | __PowerAbs |  aLimi | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.86214 MHz -41.61 dBm -6.61 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -54.63 dBm -19.63 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.86538 MHz -28.50 dém -15.50 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.84021 MHz -40.57 dBm -27.57 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93232 MHz -32.85 dBm -19.85 d8 775.900 MHz 776.000 MHz 30.000 kHz 775.95270 MHz -45.23 dBm -32.23 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.68831 MHz 6.31 dBm -23.69 dB 776.000 MHz 788.000 MHz 100.000 kHz 782,95904 MHz 5.78 dBm -24.22 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.08027 MHz -41.70 dBm -28.70 dB 788.000 MHz 788.100 MHz | 30.000 kHz 788.07248 MHz -34.63 dBm -21.63 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.12692 MHz -37.22 dBm -24.22 dB 788.100 MHz 793.000 MHz | 100.000 kHz 788.12203 MHz -30.73 dBm -17.73 ds
793.000 MHz 806.000 MHz 6.250 kHz 793.04545 MHz -59.08 dBm -24.08 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.17532 MHz -51.70 dBm -16.70 dB
-~ - ﬁ—ir
L J [l [} )i ] IR o8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2711-02B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

p m [I:g: Spectrum I
Ref Level 30.00 dBm  Offset 10.80 di Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.80 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
20 dbiie—$SBURIOUS ) INE ABS pAkS 20 dBHpe—FRUBLAUS LINE ARS LAS.
10 d: Pl 10 dam
i | " |
-10 d8m ‘ J“\ -10 d8 —] li
g [ \ | -20 dBm I 1
SPURIOUS_LINE_ABS [ \ SPURL LINE_ABS_ } l
-40 dB t _Jﬂ -40 dBm Jﬁ J \H
S0d A M L—" i 50 de = =
o ] -
Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW Frequency |__Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.86214 MHz -57.21 dém -22.21 d& 763.000 MHz 775.000 MHz 6.250 kHz 773.48352 MHz -60.48 dBém -25.48 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.17937 MHz -43.40 dBm -30.40 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.65589 MHz -47.91 dBm -34.91 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95619 MHz -51.57 dBm -38.57 dB 775.900 MHz 776.000 MHz 30.000 kHz | 775.93182 MHz -53.10 dBm -40.10 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 19.79 dém -10.21 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 19.51 dBm -10.49 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,09326 MHz -52.67 dBm -39.67 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01633 MHz -51.81 dBm -38.81 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.32273 MHz -48.34 dBm -35.34 dB 788,100 MHz 793.000 MHz | 100.000 kHz 788,78287 MHz -45.70 dBm -32.70 dB
793.000 MHz 806.000 MHz 6.250 kHz 803.05844 MHz -60.30 dBm -25.30 dB 793.000 MHz 806.000 MHz 6.250 kHz 802.20130 MHz | -60.13 dBm -25.13 dB
g Y
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pe m Spectrum I
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8m  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 Evgpwr
Limit fheck PABS Limit Gheck PABS
20 chLun BOURIOUS INE _ABS DPABES 20 dhinn sBURLOUS. INE _ABS DAE
10 d; 10 dBm
0 dai = 0 di 1
INEE 1 |
- 5 11
| SPURIDUS. LINE ABS_ SPURIOUS_LINE_ABS_ —
4048 /4} l 40d = T\
S0 d S0 d
—
— Pl T .
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | __PowerAbs |  aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.86214 MHz -43.06 dBm -8.06 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.83816 MHz -56.12 dBm -21.12 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.84920 MHz -29.34 dém -16.34 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.76469 MHz -42.67 dBm -29.67 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94141 MHz -34.05 dBm -21.05 d8 775.900 MHz 776.000 MHz 30.000 kHz 775.98097 MHz -47.32 dBm -34.32 dB
776.000 MHz 788,000 MHz 100.000 kHz 780,98102 MHz 5.18 dém -24.82 dB 776.000 MHz 788.000 MHz 100.000 kHz 782,34765 MHz 4.93 dBm -25.07 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.01683 MHz -43.77 dém -30.77 d8 788.000 MHz 788.100 MHz | 30.000 kHz 788.01154 MHz -35.63 dBm -22.83 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.13671 MHz -39.61 dBm -26.61d8 788.100 MHz 793.000 MHz | 100.000 kHz 788,10245 MHz -32.06 dBm -19.06 d
793.000 MHz 806.000 MHz 6.250 kHz 793.29221 MHz -59.35 dBm -24.35 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -53.96 dBm -18.96 dB
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763.000 MHz | 775.000 MHz 6.250 kHz 773.19580 MHz -57.15 dém -22.15 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.06394 MHz -59.79 dBm -24.79 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89505 MHz -41.16 d8m -28.16 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.21264 MHz -48.31 dBm -35.31 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93422 MHz -47.76 dém | -34.76 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.95330 MHz -53.37 dBm -40.37 dB
776.000 MHz 788.000 MHz 100,000 kHz 777.57642 MHz 21.44 dBm -8.56 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 21.33 dém -8.67 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.02582 MHz -53.22 dém -40.22 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.01434 MHz -51.30 dBm -38.30 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.74091 MHz -47.80 dém -34.80 dB 788.100 MHz 793,000 MHz 100.000 kHz 700.86320 MHz 45,46 dBm ~32.46 dB
793.000 MHz 806.000 MHz 6.250 kHz 802.69481 MHz -60.20 dBm -25.20 dB 793.000 MHz 806.000 MHz 6.250 kHz 795.18831 MHz -59.81 dBm —24.81 dB
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776.000 MHz 788.000 MHz 100.000 kHz 782.58741 MHz 4.05 dBm -25.95 dB |
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763.000 MHz | 775.000 MHz 6.250 kHz 773.21978 MHz -57.16 dém -22.16 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.21978 MHz -59.92 dBm -24.92 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.79615 MHz -42.24 d8m -29.24 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.46079 MHz -48.24 dBm -35.24 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97857 MHz -48.64 dBm | -35.64 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99356 MHz -53.19 dBm ~40.10 dB
776.000 MHz 788.000 MHz 100,000 kHz 777.57642 MHz 20.74 dBm -9.26 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 20.68 deém -9.32 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.06239 MHz -52.99 dBm -39.99 d8 788.000 MHz 788.100 MHz 30.000 kHz 788.00574 MHz -51.67 dBm -38.67 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.81434 MHz -47.77 dém -34.77 dB 788.100 MHz 793,000 MHz 100.000 kHz 700.85350 MHz -45.66 dBm ~32.66 dB
793.000 MHz 806.000 MHz 6.250 kHz 802.20130 MHz -60.04 dBm -25.04 dB 793.000 MHz 806.000 MHz 6.250 kHz 795.25325 MHz -60.18 dBm -25.18 dB
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763.000 MHz | 775.000 MHz 6.250 kHz 773.18382 MHz -58.50 dBm -23.50 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.27972 MHz -59.85 dBm -24.85 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.76918 MHz -42.34 dém -29.34 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.40055 MHz -48.18 dBm -35.18 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95300 MHz -48.45 dém | -35.45 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90445 MHz -53,19 dBm -40.19 dB
776.000 MHz 788.000 MHz 100,000 kHz 777.56444 MHz 19.72 dBm -10.28 d8 776.000 MHz 788.000 MHz 100.000 kHz 786.42358 MHz 19.63 dBm -10.37 d&
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788.100 MHz 793.000 MHz 100.000 kHz 790.85839 MHz -47.96 dém -34.96 d8 788.100 MHz 793.000 MHz 100.000 kHz 790.78497 MHz -46.02 dBm -33.02 dB
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763.000 MHz 775.000 MHz 6.250 kHz 773.41159 MHz -58.75 dém -23.75 d& 763.000 MHz 775.000 MHz 6.250 kHz 771.30170 MHz -60.31 dBm -25.31 d8
775.000 MHz 776.900 MHz 100.000 kHz 776.89715 MHz -24.19 dBm -11.19 d& 775.000 MHz 776.900 MHz 100.000 kHz 775.83611 MHz -48.10 dBm -35.10 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99815 MHz -23.06 dBm -10.06 dB 776.900 MHz 777.000 MHz 30.000 kHz | 776.96748 MHz -53.26 dBm -40.26 dB
777.000 MHz 787.000 MHz 100.000 kHz 777.37463 MHz 21.48 dBm -8.52 d& 777.000 MHz 787.000 MHz 100.000 kHz 786.69530 MHz 21.39 dBm .61 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.02632 MHz -53.10 dBm -40.10 d& 787.000 MHz 787.100 MHz 30.000 kHz 787.00025 MHz -23.56 dBm -10.56 dB
787.100 MHz 793.000 MHz 100.000 kHz 788.14031 MHz -47.95 dBm -34.95 dB 787.100 MHz 793.000 MHz | 100.000 kHz 787.10295 MHz 226.60 dBm -13.60 dB
793.000 MHz 806.000 MHz 6.250 kHz 799.98052 MHz -60.11 dBm -25.11 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.17532 MHz | -59.96 dBm -24.96 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.82617 MHz -41.18 dBm -6.18 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.92208 MHz -52.03 dBm -17.03 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.74910 MHz -25.31 dém -12.31 d8 775.000 MHz 776.900 MHz 100.000 kHz 776.81933 MHz -37.97 dBm -24.97 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99895 MHz -28.86 dBm -15.86 d& 776.900 MHz 777.000 MHz 30.000 kHz 776.98177 MHz -42.27 dém -29.27 dB
777.000 MHz 787.000 MHz 100.000 kHz 781.43057 MHz 7.14 dBm -22.86 dB 777.000 MHz 787.000 MHz 100.000 kHz 782.68931 MHz 6.66 dBm -23.34 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.01354 MHz -37.95 dém -24.95 di 787.000 MHz 787.100 MHz | 30.000 kHz 787.00175 MHz -30.05 dBm -17.05 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.25619 MHz -34.69 dBm -21.69 dB 787.100 MHz 793.000 MHz | 100.000 kHz 787.26798 MHz -27.17 dBm ~14.17 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.05844 MHz -57.99 dém -22.99 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.13636 MHz -50.47 dBm -15.47 dB
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763.000 MHz 775.000 MHz 6.250 kHz 773.97502 MHz -59.40 dBm -24.40 d& 763.000 MHz 775.000 MHz 6.250 kHz 773.01598 MHz -60.47 dBm -25.47 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.88766 MHz -24.49 dBm -11.49 d8 775.000 MHz 776.900 MHz 100.000 kHz 775.93671 MHz -48.27 dBm -35.27 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99935 MHz -22.58 dBm -9.58 dB 776.900 MHz 777.000 MHz 30.000 kHz | 776.92043 MHz -53.06 dBm -40.06 dB
777.000 MHz 787.000 MHz 100.000 kHz 777.30470 MHz 20.73 dBm -9.27 d& 777.000 MHz 787.000 MHz 100.000 kHz 786.64535 MHz 20.59 dBm -9.41 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.05859 MHz -52.84 dBm -39.84 d& 787.000 MHz 787.100 MHz 30.000 kHz 787.00025 MHz -25.15 dBm -12.15 dB
787.100 MHz 793.000 MHz 100.000 kHz 788.09316 MHz -48.23 dBm -35.23 d& 787.100 MHz 793.000 MHz | 100.000 kHz 787,10295 MHz -26.88 dBm -13.88 dB
793.000 MHz 806.000 MHz 6.250 kHz 802.24026 MHz -60.14 dBm -25.14 dB 793.000 MHz 806.000 MHz 6.250 kHz 802.16234 MHz | -60.09 dBm -25.09 dB
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763.000 MHz 775,000 MHz 6.250 kHz 774.93407 MHz -41.45 dBm -6.45 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.53846 MHz -54.35 dBm -19.35 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.79276 MHz -26.71 dém -13.71 d8 775.000 MHz 776.900 MHz 100.000 kHz 776.89905 MHz -38.75 dBm -25.75 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99755 MHz -29.94 dBm -16.94 d& 776.900 MHz 777.000 MHz 30.000 kHz 776.95859 MHz -42.62 dém -29.62 dB
777.000 MHz 787.000 MHz 100.000 kHz 781,509041 MHz 6.32 dBm -23.68 dB 777.000 MHz 787.000 MHz 100.000 kHz 782,94905 MHz 5.89 dBm -24.11 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.00584 MHz -39.34 dém -26.34 d& 787.000 MHz 787.100 MHz | 30.000 kHz 787.00175 MHz -31.32 dBm -18.32 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.11474 MHz -35.20 dBm -22.20 dB 787.100 MHz 793.000 MHz | 100,000 kHz 787.23851 MHz -29.15 dBm -16.15 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.05844 MHz -58.78 dBm -23.78 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.14935 MHz -51.79 dBm -16.79 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.20280 MHz -58.37 dém -23.37 d& 763.000 MHz 775.000 MHz 6.250 kHz 770.82218 MHz -60.02 dBm -25.02 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.88387 MHz -28.48 dBm -15.48 d8 775.000 MHz 776.900 MHz 100.000 kHz 775.89116 MHz -48.38 dBm -35.38 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99745 MHz -24.84 dBm -11.84 dB 776.900 MHz 777.000 MHz 30.000 kHz | 776.92512 MHz ~53.01 dém | ~40.01 dB
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Ref Level 0.00 dBm Offset 10.80 dg

SGL Count 100/100

Mode Auto Sweep

PARS
INE_ABS PABS
SPURIOUS_ LINE_ABS_
dB
30de
-40 dB
50 d >
-70 dB
-80 dBrr
-90 dBi
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 763,000 MHz | 100.000 kHz 717.75987 MHz -58.32 dBm -45.32 dB
806.000 MHz 1.000 GHz 100.000 kHz 897.76462 MHz -57.13 dBm -44.13 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -47.14 dBm -34.14 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.84637 GHz -42,05 dBm -29.05 dB
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SPORTON LAB.

LTE Band 13/ 10MHz

Middle Channel / 64QAM

Spectrum
10.80 d8 Mode Auto Sweep

Ref Level 0.00 dém Offset

SGL Count 100/100
@1 Avgpwr
Limit rrhnrv 3
10 &dne l{PIIR!UHS INE_ABS 8
S S_LINE_/
e A 5 (RN
-80 di
-90 d
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 665.37656 MHz -58.18 dBm -45.18 dB
806.000 MHz 1.000 GHz 100.000 kHz 890.39630 MHz -57.02 dBm -44.02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98175 GHz -47.33 dBm -34.33 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.86036 GHz -42.06 dBm -29.06 dB
— —
J QIR o

L L
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0120
40 Normal Voltage 0.0143
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0020

-10 Normal Voltage 0.0043 PASS
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0104
20 Maximum Voltage 0.0026
20 Normal Voltage 0.0229
20 Battery End Point 0.0033

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 5MHz VI‘B’Z::L”
Temperature Voltage
(°C) (Volt) Frequency Offset (Af) —_—
(Hz)
50 Normal Voltage 9.4
40 Normal Voltage 11.2
30 Normal Voltage 0.4
20(Ref.) Normal Voltage 0
10 Normal Voltage -0.9
0 Normal Voltage 0
-10 Normal Voltage 34 PASS
-20 Normal Voltage -1.4
-30 Normal Voltage 8.1
20 Maximum Voltage -2
20 Normal Voltage 17.9
20 Battery End Point -2.6
IMAX(Af)| = 17.9Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — IMAX(A] 777.129982 > 777 MHz
PASS
fu + [MAX(AF)| 786.873018 < 787 MHz
SPORTON INTERNATIONAL INC. Page Number - A13-30 of 30
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LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.57 4.75 478 6.03
Middle CH 3.86 4.64 5.54 5.97 PASS
Highest CH 3.68 4.75 5.25 6.20
Mode LTE Band 25/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.83 6.75
Middle CH 6.87 6.64 PASS
Highest CH 6.38 6.81
SPORTON INTERNATIONAL INC. Page Number : A25-1 of 60
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